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Test Method : EPA 3550 C:2007+EPA 8270 D:2014
Testing Item : Please refer to next page(s)
Decision Rule ; (EC) NO 850/2004-POPs directive
Conclusion : Please refer to next page(s)
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1. Sample information

For samples, the information provided by the customer is as follows:

Type of sample - RS-095,P327.882
Buyer - NA

Supplier - NA

Composition - NA

Colour - Silver grey

Size - NA

Sample Quantity - NA
Manufacturer - Light Art Technology Co Ltd
Sample Description - NA

Labeled Age Grading - NA

Requested Age Grading - NA

Applied Tested Age Grading - NA
Note : NA=Not applicable

2. Conclusion

The sample was detected and according to the detection results, the conclusion are as follows:
Test item Decision Rule Conclusion
SCCP (EC) NO 850/2004-POPs directive Pass

3. Sample Split

No. Name Description Material
1 No.1 Pen-Black plastic Polymer
2 No.2 Pen-Black rubber Polymer
3 No.3 Pen-White plastic Polymer
4 No.4 USB-Purple plastic Polymer
5 No.5 USB-Black plastic Polymer

Note:This table is used to identify each test part of the Sample. Different descriptions in the
"Description" column are only used to distinguish each test part. "Material" column are only
gives a simple Description of the material of each test part, which does not mean that this is the
result of a material identification.
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4. Test Results
4.1 No.1
Test item CAS No. Test Method MDL Result Unit | Limit | Judgment
EPA 3550 C:2007 + o
SCCPp 85535-84-8 EPA 8270 D:2014 0.01 ND % 0.15 Pass
4.2 No.2
Test item CAS No. Test Method MDL Result Unit | Limit Judgment
EPA 3550 C:2007 + o
SCCPp 85535-84-8 EPA 8270 D:2014 0.01 ND % 0.15 Pass
4.3 No.3
Test item CAS No. Test Method MDL Result Unit | Limit Judgment
EPA 3550 C:2007 + o
SCCP 85535-84-8 EPA 8270 D:2014 0.01 ND % 0.15 Pass
4.4 No4
Test item CAS No. Test Method MDL Result Unit | Limit | Judgment
EPA 3550 C:2007 + o
SCCP 85535-84-8 EPA 8270 D:2014 0.01 ND % 0.15 Pass
4.5 No.5
Test item CAS No. Test Method MDL Result Unit | Limit | Judgment
EPA 3550 C:2007 + o
SCCP 85535-84-8 EPA 8270 D-2014 0.01 ND % 0.15 Pass
Note:

1. 1mg/kg=0.0001%
2. ND= Not Detected(<MDL)
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5. Sample Photo
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The sample picture is only used to inform the customer that the sample received by the
laboratory is shown in the picture, which does not prove the appearance and quality of the
customer's products.

The results of this test report are valid only for the samples presented in the picture.

***End of Report***
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